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Exploded View : EV 12R BASE FRAME D2.2L NA
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EXPLODED VIEW: EV 12R BASE FRAME D2.2L NA
DRAWING #: A0002363071

GROUP C

ITEM PARTH# QTY. DESCRIPTION
1 A0002959803 1 ST03 WELDMENT BASEFRAME D2.2L NA
2 G045764 2 SCREW HHTT M4-0.7 X 8 ZP
3 (065852 1 SPRING CLIP HOLDER .37-.62
4 (042568 1 S CREW HHC M6-1.0 X 20 C8.8
5 G022129 8 WASHER LOCK SPRING 5/16 ZC
6 0A1658 1 WASHER LOCK SPECIAL 1/4"
7 (039253 8 SCREW HHC M8-1.25 X 20 C8.8
8 G022145 8 WASHER FLAT 5/16-M8 STEEL ZINC
9 (052858 4 NUT TOP LOCK FL M8-1.25
10 070936C 2 VIBRATION ISOLATOR 70-75 DURO
1" G071956 4 WASHER FLAT M8
12 G051730 4 SCREW HHC M8-1.25 X 60 C8.8
13 G070936 2 VIBRATION ISOLATOR 50-55 DURO
14 A0001700568 1 ST03 COVER STUB-UP W/O TANK
15 G083512 2 SCREW HHTT M8-1.2 X 16 YC
(1)16 0A8785 REF PLUG, BUTTON 3" DIA.
17 A0004177706 1 ASSY WIRE #1 27.00
18 G022131 1 WASHER FLAT 3/8-M10 ZINC
19 G022237 1 WASHER LOCK 3/8
20 G023152 1 SCREW HHC 3/8-16 X 3/4 G5
21 A0002276002 1 SPRING CLIP HOLDER .75"-1.25"
22 G025507 1 WASHER LOCK EXT 7/16 STL
23 G022097 1 WASHER LOCK SPRING 1/4 ZC
NOTES:

(1) P/N 0A8785 PLUG IS LOCATED IN MISC. PARTS KIT.
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